
 

 

 

  

D4.2: Benchmarking and Analysis of current 
aspects, requirements, specifications & 
conceptual architecture 

Task 4.2: Technical Specifications 

WP4: Demonstration of innovative technologies 
to achieve removal and remediation of chemical 
pollutants  
 

Authors: Enrique del Río, David Lucio, David González, Rodrigo Sedano, ITCL 
Technology Centre 

Date: 31st January 2024 



 

 

2 

 

iMERMAID D4.2: Benchmarking and analysis of current aspects, requirements, specifications 
& conceptual architecture 

www.imermaid.eu 

GRANT AGREEMENT 
NUMBER 

101112824 

ACRONYM/ FULL TITLE iMERMAID/ Innovative solutions for Mediterranean 
Ecosystem Remediation via Monitoring and 
decontamination from Chemical Pollution 
[...]
OPEX 5-100 €  To be defined later Y 

MAEX 500-1000 €  To be tuned later Y 
 

4.4.4 Technology in iMERMAID 
The technology will be developed by ENIG. It will be implemented in the Use Case 2, which consists of the 

treatment of pharmaceutical industry effluents. For the Use Cases a smaller unit will be used since Eden’s 

microfluidic pilot to be tested has a much smaller capacity than the targeted one. However, similar 

approach will be used. This will allow providing an additional test for scale-up limitations for the RROM 

unit. 

 

  



 

 

95 

 

iMERMAID D4.2: Benchmarking and analysis of current aspects, requirements, specifications 
& conceptual architecture 

www.imermaid.eu 

5.0 Use Cases 

Sensor and treatment technologies will be combined to make a comprehensive study about the detection 

of contaminants and the strategies for water remediation. By focusing on the kind of contaminated 

effluents, the best combinations have been selected to obtain reliable data for further implementation of 

water remediation strategies derived from iMERMAID project. Together with technologies, an innovative 

data lifecycle philosophy will be developed.  

Within the project, five different Use Cases will be implemented. The studies will be carried out in three 

different wastewater treatment plants (WWTP) with contaminants of diverse nature, one pharmaceutical 

industry, and a monitoring buoy located in the Mediterranean Sea basin that will allow to monitor the 

efficiency of the upstream technologies. 

 

5.1 Use Case 1 

This Use Case will be implemented in San Esteban de Litera (Huesca) a town located in north-east of Spain, 

where SOCAMEX manages the wastewater treatment plant.   

The WWTP receives and treats jointly wastewater coming from different sources, including household 

water and water from industries. Derived from both types of wastewaters, a variety of micropollutants are 

expected in the input and even in the output of the WWTP due to the recalcitrant behaviour of these 

compounds. These contaminants include pharmaceuticals and personal care products, hormones, 

endocrine disruptors as well and disinfection products and contaminants contained in toxic spills coming 

from industry. In an area like the province of Huesca, with strong water restrictions during drought periods, 

opportunities for water recycling should be explored. In addition, the high importance of agricultural 

activities in the area favours the presence of pesticides in the wastewater effluent, posing a problem for 

the quality of water.  

Considering the iMERMAID’s objectives, particular attention will be given to pesticides, recognizing their 

significance among COEC’s list. In this specific Use Case, emphasis will be placed on both sensor and 

treatment technologies, specifically targeting pesticides such as carbofuran, fenuron and 3,4,5-

Trimethacarb. Other contaminants detected on the effluent, to consider, are the drugs Ibuprofen and 

Amisulpride and other general compounds like Bisphenol A and Benzotriazole.  

Therefore, the sensor that has been selected to be implemented in this Use Case is the electrochemical 

sensor for organic pollutants described in Section 3.1. For the remediation treatment, the process based 

on pulse discharge plasma described in Section 4.2 will be implemented.    

The WWTP of San Esteban de Litera is designed for a population of around 1042 inhabitants, equivalent to 

a medium volume of 250 m3 per day. The surface covered in this Use Case is approximately 71.9 km2.  

As an innovation technology that is in a TRL between 5 and 7, it is planned to treat around 1 m3 per day in 

the treatment process, which corresponds to 4% of the total effluent.     



 

 

96 

 

iMERMAID D4.2: Benchmarking and analysis of current aspects, requirements, specifications 
& conceptual architecture 

www.imermaid.eu 

Table 10: Feasibility of electrochemical analysis SOCAMEX’s molecules (Dec. 2023) 

Compounds  Electrochemical analysis feasibility (YES/NO) 

Carbofuran  

 

 

YES 

Fenuron  

 

 

YES 

 

3,4,5-trimethacarb  

 
  

 
YES 

Ibuprofen 

 

 
YES 

Amisulpride  

 

 
YES 

Bisphenol A 

 

 
YES 

Benzotriazole  

 

 
YES 

NB: Molecules for electrochemical sensors analysis not defined depending on quantitative analysis 

occurring in SOCAMEX in January 2024. 

 

5.2 Use Case 2 

Use Case 2 involves the monitoring and treatment of a pharmaceutical industry effluent. The industry is 

based in Kalaat Al Andalouss, in Tunisia. The produced pollution is removed by a conventional Activated 

Sludge Process. Active pharmaceutical ingredients maybe discharged in tiny amounts into the 

environment. Although the concentration of contaminants is quite diluted, it is true that due to the nature 

of contaminants, it may have a notable impact. Many pharmaceuticals used for treating both humans and 

animals, have been discovered in water and soil and their presence may contribute to hastening the 



 

 

97 

 

iMERMAID D4.2: Benchmarking and analysis of current aspects, requirements, specifications 
& conceptual architecture 

www.imermaid.eu 

emergence and spread of drug resistant bacteria and fungi. Furthermore, some of them are also commonly 

found in urban WWTP.  That is why, this Use Case is very important and relevant to the project.     

The sensor selected for this application is the electrochemical sensor for organic pollutants described in 

Section 3.1 as well as the remediation technology for the treatment of the residual effluent based on the 

microfluidic system described in Section 4.1, with a capacity of treating 1 m3 per day.  

 

5.3 Use Case 3 

Use Case 3 is a WWTP based in Turin (Italy), which is located in north-western Italy.  SMAT manages the 

integrated water service in about 290 municipalities of the surrounded area. The WWTP treats both 

domestic and industrial effluents.  The WWTP is designed for a population of 9000 inhabitants.  

The WWTP consists of an initial screening of gross solids, skimming of fats, oils and grease. This is followed 

by a denitrification process in an anoxic environment and a primary oxidation. The process continues with 

a secondary oxidation and sedimentation. Finally, the disinfectant is dosed into the outlet channel of the 

secondary sedimenters. This WWTP has been selected to study the case of heavy metals monitoring and 

decontamination. As Zinc is found at the inlet of the wastewater treatment plant in a high concentration 

of around 0.34 mg/L, it was chosen for the study, together with aluminium, copper and nickel. 

The sensor assigned to this Use Case is the METALSENS described in Section 3.3 that is an electrochemical 

sensor based on voltammetry and especially designed for the detection of heavy metals. In combination 

with the heavy metal sensor, the 4D Scavenger technology for the elimination of heavy metals will be 

implemented. As described in Section 4.3, this piloting equipment can treat from 500 l/h to 5 m3/h of water, 

which corresponds, at most, to 6% of the total volume of effluent.  

Use Case 3 can contribute with data coming from Turin area served by SMAT of about 6,500 km2, included 

in the Mediterranean basin.   

The historical data of the plant for the input water to the 4D Scavenger technology presents the following 

average physicochemical values: COD (mg/L) = 768, BOD5 (mg /L) = 415, SST (mg/L) = 272. 

 

5.4 Use Case 4 

This Use Case will be implemented to demonstrate the monitoring of chemical pollutants of emerging 

concern at Sea. The Cyprus Marine and Maritime Institute (CMMI), in collaboration with seven partners, 

has developed a scientific buoy for the observation of metocean parameters. The primary aim is to 

contribute to the marine observation and marine data exchange (open source) but also to develop 

expertise for the benefit of National and European goals, as well as for the scientific community. The buoy 

has been already deployed off the coast of Cyprus near the city of Limassol. The main structure has a 

wooden frame with fibreglass coating in a cylindrical shape with three meters diameter and 1.10 meters 

height. It incorporates both the batteries and the electrical panel with the necessary wiring for the installed 

sensors. The battery capacity, which is recharged by four PV panels, supports an additional electrical load. 



 

 

98 

 

iMERMAID D4.2: Benchmarking and analysis of current aspects, requirements, specifications 
& conceptual architecture 

www.imermaid.eu 

The electrical panel has been specifically designed to accommodate two additional 12 V sensors and two 

additional 24 V sensors, which can be placed within the surplus internal space of the buoy. Therefore, the 

buoy’s floatation, balancing weight, and mooring system are also designed to allow the incorporation of 

additional equipment. The internal PC of the buoy is connected to the datalogger and of additional 

instruments connection through USB connectors. The buoy’s datalogger is designed with more input slots 

allowing the integration of additional sensors through network cable pins. Data collected by these sensors 

are transmitted via 4G to the cloud system of CMMI. This project complies with open source, and FAIR 

data principles, and CMMI offers an online dashboard to present the information.  

Currently, the facility measures a range of parameters, including chlorophyll-a, fluorescence, dissolved 

organic matter, pH, nutrients, conductivity, pressure, salinity, seawater temperature, current speed and 

direction, dissolved oxygen, acoustic, and meteorological information.  

During the iMERMAID project, the involved partners will explore the perspective of monitoring organic 

pollutants and heavy metals within Use Case 4. For this reason, four iMERMAID sensors will be 

incorporated into the buoy:  

• BIOS - Development of oil sensor for contaminants (e.g., crude oil derivatives and sunscreen oils) 

as part of a pilot testing.  

• UA - Organic micropollutants electrochemical sensor box.  

• ZEN – PFAS monitoring platform.  

• UNIFI - Heavy metals electrochemical sensor box.  

In the Use Case, the iMERMAID’s consortium will also employ the technology developed by NTUU KPI for 

monitoring Water bodies using satellite data.  The satellite data will be employed to assimilate the data 

from in-situ sensors, incorporate innovations and provide a cross-assessment, comparing satellite data 

recognition with data available from sensors. This assimilation, which has proven to be the most viable 

approach to determine the best estimates of the ocean state, is the combination of in-situ data with all 

available information from numerical models describing the ocean dynamics, observations, and prior 

information. 

  

5.5 Use Case 5 

Use Case 5 will be installed in the Leachate Treatment Plant (LTP) of Pera Galini Sanitary Landfill, Crete 

(Greece). The LTP is a tertiary treatment plant that receives the leachate produced by the waste disposal 

sites and the Sanitary landfill cells of Pera Galini. The Municipal Sanitary Landfill of Pera Galini is the largest 

landfill of the island and is located 40 km west of Heraklion city in an area of 45 acres. It receives around 

130,000 tons/year of municipal solid waste from the majority of Heraklion prefecture.   

The LTP Treatment consist of three stages: a) a physical/chemical process including coagulation, 

flocculation, and Dissolved Air Flotation (DAF); b), a physical/biological treatment based on a Membrane 

BioReactor (MBR); and c) a purification process with Reverse Osmosis technology. The effluent after 

degasification and chlorination can be used for recirculation to the landfill for enhancing its performance 

and/or irrigation of the plants on the surface of the restored landfill cells.  



 

 

99 

 

iMERMAID D4.2: Benchmarking and analysis of current aspects, requirements, specifications 
& conceptual architecture 

www.imermaid.eu 

Through the utilization of cutting-edge innovations such as microfluidic systems described in Section 4.1 

within wastewater treatment plants together with an efficient and real-time monitoring of the pollutants 

with the electrochemical sensor described in Section 3.1 we aim to successfully lower the concentration 

of micropollutants in the effluent. As a result, this reduction plays a crucial role in mitigating the flow of 

these contaminants into the Mediterranean Sea. Additionally, an electrochemical sensor that is described 

in Section 3.3 for heavy metals monitoring in the effluent will also be applied. The target compounds that 

electrochemical sensors could detect include various heavy metals, such as Pb2+, Cd2+, Ni2+ and others. 

The average raw leachate flow rate entering the plant is 110 m3/day and includes physicochemical and 

biochemical treatment stages. However, the remediation technology that will be applied here has the 

capacity to treat 1 m3 per day, corresponding to around 1% of the total effluent flow. Although it seems a 

small percentage, it is needed to assess the development stage of the technology. The flow treated should 

be enough to evaluate the efficiency of the technology.   

 

  

 

 

 

 



 

 

100 

 

iMERMAID D4.2: Benchmarking and analysis of current aspects, requirements, specifications 
& conceptual architecture 

www.imermaid.eu 

 

 

Figure 22: iMERMAID Concept. 

 

  



 

 

101 

 

iMERMAID D4.2: Benchmarking and analysis of current aspects, requirements, specifications 
& conceptual architecture 

www.imermaid.eu 

6.0 Contaminants 

Contaminants in water cover a wide range of substances, from solids in suspension, heavy metals, cleaning 

products to pharmacological substances or pesticides. Therefore, in wastewater it is possible to find 

thousands of molecules that can be considered as pollutants.  

The WFD has served as the primary water protection legislation in Europe since 2000. It encompasses 

inland superficial water, transitional water and coastal superficial water, all regulated by a daughter 

directive focusing on surface water quality. Additionally, the WFD extends its application to groundwater, 

which is subject to another daughter directive addressing both groundwater quality and quantity. These 

directives collectively contribute to a comprehensive framework for safeguarding various water sources.   

The main objective of the directive is to protect and restore the good status of the water from ecological 

and chemical point of view as well as prevent deterioration. The most important point from the project 

perspective is that WFD includes in its Annex X the list of priority substances that Member States must 

monitor in surface waters. 

 

6.1 CoEC 

Contaminants of Emerging Concern can be defined as those contaminants not subject to a specific 

regulation but that they have been detected and could become a problem for human health or the 

environment. In general, they are found in a small concentration, but due to their nature, they can cause 

environmental and health effects by long term or chronic exposure.  

There are different families of compounds included in the CoEC, such as pharmaceuticals, pesticides, food 

additives, flame retardants, cosmetics and so on. 

Under the WFD, the Watch List strategy has been developed with particular focus on the monitoring of a 

series of emerging contaminants that could be a risk for human health and the environment. Currently, 

there is not enough data to determine the associated risks. Every three years, the List is reviewed to 

incorporate new contaminants or withdraw some of the existing. The List (see Table 11) is limited to a 

small number of contaminants due to the limited resources available, therefore, the contaminants of the 

highest concern are selected in each revision. 

 

Table 11: Substances in the Wacht List of the WFD in 2022. 